1633 Broadway
New York, New York 10019
212 468.6000

# NewYorkPower
& Authority

November 16, 1999

Ms. Debra Renner

Acting Secretary

NYS Public Service Commission
3 Empire State Plaza, 14th Floor
Albany, NY 12223

Subject:  Pre-Application Report
Proposed Combined Cycle Facility
New York Power Authority

Dear Ms. Renner:

The New York Power Authority, which supplies low cost electricity for the subways, schools, hospitals
and other public facilities in New York City as well as for businesses throughout the metropolitan area,
has filed a Pre-Application Report with the New York State Public Service Commission (NYSPSC).

Enclosed for your review and comment is a copy of the Pre-Application Report. This is the first step in
[...]
Fisheries studies conducted by Lawler, Matusky and Skelly, Inc. (LMS) just north,of
Newtown Creek on both the east and west shore of the East River duﬁng the 1980s
showed a diverse assemblage of fish species (LMS 1986 and 1989). Fifty-four species of
fish were found in the East River in the vicinity of Newtown Creek. Winter flounder,

‘striped bass, Atlantic tomcod, grubby, bay anchovy, white perch, American shad, and

northern pipefish comprised 95% of the fish collected during these studies.

November 15, 1999 73




Pre-Application Report:
New York Power Authority — 500 MW Combined-cycle Project

7
\

Table 3-11: List of Chemical Constituents to be Sampled at the Existing Intake

Constituent Sample Type
Total Suspended Solids (TSS) - Grab
Total Organic Carbon (TOC) Grab
Biochemical Oxygen Demand (BOD) Grab
Ammonia Grab
Nitrate/Nitrite Grab
Phosphate (as PO4) Grab
Total Dissolved Solids (TDS) Grab
Salinity ' Grab
Conductance Grab *
Hydrogen ion concentration (pH) Grab *
Chloride 4 _ Grab
Magnesium Grab
Alkalinity ' Grab
Iron Grab
Silica (Si10,) A Grab
Manganese Grab
Sulfate < Grab
Polynuclear Aromatic Hydrocarbons (PAHs Grab
Pesticides/Herbicides Grab
Polychlorinated biphenols (PCBs) Grab
Priority Pollutant Metals (13) Grab

*Field determination

Data were collected on the number of fish and invertebrates entrained and impinged at
" the Astoria Generating Station and the Ravenswood Generating Station during the early
1990’s. Sixty-one species were collected in the Astoria Generating Station and
Ravenswood Generating Station impingement studies. Forty-six species were marine
fish with the remainder either freshwater, estuarine, catadromous, or anadromous.

The five most abundant species -found during the studies were Atlantic herring, bay
anchovy, conger eel, winter flounder and Atlantic tomcod at Astoria and winder flounder,
grubby, northern pipefish, Atlantic silversides and Atlantic herring at Ravenswood.

Impingement data were collected at the Astoria Generating Station from November 1977

through November 1978. The predominant species found during that monitoring program
included striped sea robin, blueback herring, winter flounder, striped bass and the grubby.

November 15, 1999 ’ : 74




Pre-Application Report:
New York Power Authority — 500 MW Combined-cycle Project

The number of species found during the 1977-1978 study period is considerably less than
the number of species (61 species) found in the Astoria and Ravenswood studies in the
early 1990’s. The increase in species found between 1978 and 1993 occurred
concomitant with improvement in water quality in the East River, such as increased DO
levels, following implementation of the Clean Water Act.

Data and information collected during the 1999 and 2000 impingement and entrainment
studies at NYPA's Poletti Project will be used in conjunction with past studies conducted
albng the East River to characterize potential fisheries impacts associated with the
proposed combined-cycle project.

3.4.4 Proposed Water Requirements and Wastewater Generation

Projected circulating water supply requirements for the proposed project are estimated to
range from 6 to 10 million gallons per day (mgd). This water will be obtained through a
new intake structure located adjacent to the existing Poletti Project intake on the East
River.

The proposed facility's wastewater effluent volume is projected to be considerably less
than the facility's water demands, averaging less than 4 mgd, because of evaporative loss
within the cooling tower system. The wastewater will consist primarily of naturally
occurring dissolved salts and minerals (i.€., those present in the river water supply) which
have been concentrated through evaporation in the cooling tower. Additional wastewater
will be added by the demineralizer system. Demineralization and discharge of cooling
tower blowdown are both critical operational processes to prevent the buildup of scale
and protect internal components.

The proposed project has three features that will markedly reduce water requirements and
thus, entrainment and impingement of aquatic life, compared with conventional
generating stations.

Feature 1: The proposed facility will utilize combined-cycle technology. With this.
technology, only 1/3 of the electrical output from the proposed project will rely on the
steam cycle, the remaining 2/3 will be generated by combustion turbines. This is
important because the need to condense steam when using the steam cycle is directly
related to the cooling water requirements of the facility. Compared with simple cycle
steam-electric power plants, the excess heat generated (i.e., heat energy requiring
cooling) for the proposed facility per MW of power output is only about 33% of the
excess heat generated in simple cycle plants. Because less excess heat is generated,

November 15, 1999 75




A R R R A tE NN - B
= - 4 ~ .

Pre-Application Report:
New York Power Authority — 500 MW Combined-cycle Project

combined-cycle technology is more than twice as efficient with respect to water use than
facilities using simple cycle steam-electric technology.

Feature 2: The proposed project will use mechanical draft cooling towers to dissipate
excess heat rather than relying on a conventional “once-through” cooling water system.
The once-through cooling water requirements for a 500 MW combined-cycle facility are
estimated to range between 100 and 150 million gallons per day (mgd). In contrast, using
cooling towers will limit cooling water makeup requirements at the proposed project to
less than 10 mgd for the proposed design. This represents a reduction in cooling water
of about 90% compared with a once-through cooling water system.

Feature 3: Operation of the proposed project will maximize reuse/recycle of internally
generated low volume waste streams such as boiler blowdown. This will further reduce
the volume of cooling water used by the proposed project from about 90% to about 95%
compared to once-through cooling.

Cooling Tower System

After steam passes through a turbine generator, it must be condensed prior to reuse. This
is accomplished through heat exchange in a condenser. In the condenser, residual heat
from the steam turbine exhaust is transferred to the circulating water. The loss of heat
energy condenses the residual steam and increases the temperature of the circulating
water (the medium to which the heat is transferred). Circulating water pumps then move
the heated water from the basin of a mechanical draft cooling tower to the condenser.
From the condenser the circulating water flows to the top of a mechanical draft
evaporative cooling tower. In the cooling tower, this water will be cooled by evaporation
as it falls through baffles in the upward flowing air stream induced by the cooling tower
fans. After the addition of makeup water to replace that portion lost to evaporation, drift
and blowdown, the cooled water is pumped back to the basin.

Chemical additives are required to ensure proper cooling tower operation. The chemicals
likely to be used in the cooling towers of the proposed project are listed in Table 3-12.
The table also identifies why each chemical is required.

The volume of cooling tower blowdown will vary depending on the allowable cycles of
concentration required to control scale formation and prevent excessive corrosion. An
engineering review of water quality data suggests that using water from the existing
intake will enable the system to operate at 1.5 to 2 cycles of concentration. The
corresponding blowdown volume is expected to range from 1,800 to 2,800 gpm.

November 15, 1999 76




[—

Pre-Application Report:

New York Power Authority — 500 MW Combined-cycle Project

Other Water Sources and Waste Streams

Potable water for the facility will be obtained from the municipal distribution system.
This source will satisfy demineralizer makeup water requirements and meet

miscellaneous plant maintenance needs.

Table 3-12 Cooling Tower Chemical Additive Pi‘bgram

(approximately 15 gal/day)

Chemical Dose Purpose
Sulfuric Acid As required (approximately Maintain  proper pH
100 gallons/day) range for discharge;
Limit potential for scale
formation;
Control corrosion
Sodium hypochlorite In accordance with NSPS Prevent biofouling of
dosing requirements tower

Corrosion Inhibitor Vendor Specific Control corrosion
(phosphonate)

Dispersant Vendor Specific Limit deposition
Bromine Vendor Specific Alternative biocide
Non-oxidizing Biocide Vendor Specific Periodic treatment for

slime formation

High purity demineralized water is required for HRSG boiler feedwater rriakeup, water or
steam injection for NOy control under oil firing and compressor cleaning. The high purity
demineralized water is used to prevent scale formation and minimize corrosion of internal
components. The treatment train will consist of multimedia filtration followed by
cation/anion exchange and ultrafiltration units.

Multimedia filtration will be used as a preliminary treatment step to remove any
suspended matter in the potable water supply that could damage pumps or downstream
treatment equipment. Given the high quality makeup supply, backwashing.of the
multimedia filters should only be necessary on an infrequent basis. When required,'

November 15, 1999 ' 77




Pre-Application Report:
New York Power Authority — 500 MW Combined-cycle Project

backwash water will be pumped through the multimedia filter. Effluent will be pumped to
the cooling tower pretreatment system.

The cation/anion exchange units will be regenerated on-site. Regeneration consists of
dosing the units using sulfuric acid and/or sodium hydroxide to restore the cation/anion
exchange capacity of the synthetic resins. The regenerant waste stream and subsequent
rinse waters will be routed to a neutralization tank for pH adjustment and then pumped to
the cooling tower basin. The regenerant and rinse water from the neutralization tank are
expected to have a lower total dissolved solids concentration than the cooling tower
circulating water. Therefore, recycling this waste stream represents an ideal source for
offsetting cooling tower makeup requirements.

Process waste streams targeted for internal recyle/reuse include boiler blowdown,
demineralizer rinse water, neutralized regenerant water, and clarified backwash water
from multimedia filtration. Nevertheless, some blowdown of the cooling tower is
required to prevent excessive buildup of dissolved solids. Buildup results primarily from
the concentration of dissolved salts and minerals contained in the cooling tower makeup
water due to evaporative water loss.

Low Volume Waste Streams

Other sources of process wastewater include plant floor drains, boiler blowdown, and
offline compressor cleaning wastewater, stormwater runoff. A description of these
wastewater streams follows.

Floor Drains

Individual floor drain collection systems will be provided for the turbine buildihg, the
boiler building, and the water treatment building. All floor drains located in areas of the
plant where oil is used, stored or handled will be directed to an oil water separator prior
to discharge to the sewer. Floor drains serving areas of the proposed facility where
routine maintenance will be limited to periodic washdown will be routed directly to the

sewer.
HRSG Blowdown

Periodic blowdown of the boiler is required in order to protect against scale formation
and internal corrosion. The typical blowdown rate for each HRSG is estimated to range
between 10 and 20 gpm: Chemical conditioners added to the boiler include ammonia to

control pH; hydrazine as an oXygen scavenger; and trisodium phosphate as a scale

November 15, 1999 78




Pre-Application Report:
New York Power Authority — S00 MW Combined-cycle Project

inhibitor. The corresponding feed rates are estimated to be 1 gallon/day for ammonia, 0.5 |
gallons per day for hydrazine, and 5 pounds per day for trisodium phosphate.

Compressor Cleaning

Both on-line and off-line washing is required for the combustion turbine compressor.
During an on-line wash, demineralized wash water will be evaporated in the combustion
turbine exhaust stream. During an off-line wash, demineralized water will be collected
for off-site disposal. The periodic off-line wash rate is about 80 gpm for 20 minutes.

Stormwater Runoff

Impervious surfaces will be added to the site as a result of the proposed project. To
mitigate potential increases in peak runoff flows and to control stormwater quality, a
stormwater management system will be developed and implemented. A description of
stormwater management techniques currently under consideration is included in Section

3.6 — Stormwater Management.
Pollutants Contained in Low VYolume Waste Streams

In accordance with New Source Perfromance Standards (NSPS) criteria, the quantity of
pollutants discharged from low volume waste sources will not exceed the following

concentration based limits:

Constituent : Maximum for any one (1) day 30 day average

Total Suspended Solids (TSS) - 100.0 mg/l : 30.0 mg/1
Oil & Grease 20.0 mg/l 15.0 mg/l

Based on operating experience oil and grease are not expected to be contained in the low
volume waste streams .discharged to the cooling tower. Waste streams potentially
containing oil and grease will be collected in a separate system, routed to an oil water
separator and discharged to the sewer following treatment.

Hydrogen Ion Concentration
NSPS criteria (40 CFR 423.15) require that the pH of all discharges, except cooling tower

blowdown, must be within the range from 6.0 to 9.0 standard units. The pH of cooling
tower blowdown from the facility will also be maintained within the allowable range for

Class SB waters.

November 15, 1999 79




|

Pre-AppliEation Report:
New York Power Authority - 500 MW Combined-cycle Project

To accomplish this the cooling tower will be equipped with a continuous recording pH
meter and sulfuric acid feed system. The acid feed system will be calibrated to maintain
the pH of the circulating water within the allowable discharge range at all times. The pH
of all low volume waste streams discharged to the cooling tower basin will be maintained
with the range from 6.0 to 9.0 standard units (40 CFR 423).

Metal Cleaning Wastes

NSPS criteria (40 CFR 423) require that the quantity of pollutants discharged in chemical
metal cleaning waste streams not exceed the following concentration based limits:

Constituent Maximum for any one (1) day 30 day average
Total Suspended Solids (TSS) 100.0 mg/1 30.0 mg/l

01l & Grease 20.0 mg/l 15.0 mg/l
Copper, total .- 1.0 1.0

Iron, total 1.0 1.0

Metal cleaning wastes will be generated during acid cleaning of the HRSGs and during
off-line compressor cleaning operations. Both of these waste streams will be collected
for off-site disposal at an appropriately licensed facility. As such, there will be no
discharge of metal cleaning waste streams from the facility.

The quantity of pollutants discharged in cooling tower blowdown cannot exceed the
following concentration based limits:

Constituent Maximum for any one (1) day 30 day average

Free Available Chlorine 0.5 mg/l 0.20 mg/l

126 priority pollutants No detectable amount No detectable amount
Zinc, total 1.0 1.0

Chromium, total 0.2 0.2

In addition, neither free available nor total residual chlorine may be discharged from any
unit for more than 2 hours per day and not more than one unit may discharge free
available or total residual chlorine at any one time.

The proposed combined-cycle project will comply with the above limitations. For heavy
metals, neither zinc based additives nor chromium based additives will be used in the
cooling tower or for treatment or conditioning of any low volume waste streams

discharged to the cooling tower.

November 15, 1999 80




Pre-Application Report:
New York Power Authority — 500 MW Combined-cycle Project

‘process. Section 316(a) of the CWA authorizes the permit granting authority to impose

Thermal/Water Quality Assessment